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Graphs

Gandini 21044501

MultiView

Spectrum

Ref Level 30.50 dBrn  Offset 20.50 dB ® RBW 100 kHz

® Att 10dB SWT 1.01 ms VBW 300 kHz Mode Sweep
1 Frequency Sweep
2.40434170 GHZ|
Z0:ciBm
-839.20 kHZ|
10 dem
ik
0 dem
-10 dBm =
-20 dBm: /—/\’_’/ ‘\\\/\
s
| ~30-dBm—
-40 dBm
-50 dBm
-60 dBm
CF 2.404 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.4043417 GHz 9.23 dBm
D2 M1 1 -839.2 kHz -6.81 dB
D3 M1 1 152.8 kHz -6.61 dB
12.05.2021
aborted  INNNNNNEN  we 12052021
Gandini 21044502
MultiView Spectrum -
Ref Level 30.50 dBm  Offset 20.50 dB ® RBW 100 kHz
® Att 10dB SWT 1.0l ms VBW 300kHz Mode Sweep
1 Frequency Sweep
2.44004800 GHZ|
20 derm
-545.50 kHZz|
10 dem
f/ X
0 dBm -
-10 dem // \\
-20 dem /.n/-//\'
| -30dBm
-40 dem
-50 dBm
-60 dBm
CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.440048 GHz 8.86 dBm
D2 M1 1 -545.5 kHz -6.95 dB
D3 M1 1 446.6 kHz -6.46 dB
: aborted  NENNNNNEN  we 1205:2021

14:27:57
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Gandini 21044503

MultiView Spectrum -
Ref Level 30.50 dBm  Offset 20.50 dB ® RBW 100 kHz
® Att 10dB SWT 1.0l ms VBW 300kHz Mode Sweep
1 Frequency Sweep
2.47934170 GHZ|
204 dBm;
10 dem
<
0 dem - \
-10 dBm \\“\W
-20 dem //r \\\\M\
-30.dem
-40 dem
-50 dBm
-60 dBm
CF 2.479 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
2.4793417 GHz 8.38 dBm
D2 M1 1 -839.2 kHz -6.78 dB
D3 M1 1 149. 9 kHz -6.50 dB
= = 12.05.2021
aborted  INNNNNNEN  we 12052021
Gandini 21044520
MultiView Spectrum -
Ref Level 30.50 dBm  Offset 20.50 dB ® RBW 100 kHz
® Att 10dB  SWT 1.01 ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep
2.47918580 GHZ|
Z0:dBm;
10 dem
0 dem hS \\
-10 dBm /
-20 dBm; V\\,\\m\
jﬂﬁw ///
-40 dem
-50 dBm
-60 dBm
CF 2.479 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.4791858 GHz 7.50 dBm
D2 M1 1 -686.3 kHz -6.69 dB
D3 M1 1 308.7 kHz -6.67 dB

o 12.05.2021

Aborted 15:95:36

TRF No. 15-247_DTSCMC

Page 67 of 93 Test Report No. R21044501 rev.1.0



(D GMG

———— a DEKRA company

\\\\\“I“Il/
N

ACCREDIA %,

LENTE ITALIANO DI ACCREDITAMENTO ~’

LAB N° 0168 L

Gandini 21044521

MultiView Spectrum -
Ref Level 30.50 dBm  Offset 20.50 dB ® RBW 100 kHz
® Att 10dB SWT 1.0l ms VBW 300kHz Mode Sweep
1 Frequency Sweep
20 dBm
10 dBm :
2
0 dBm
-10 dBm
-20 dBm = \,\\/\%\w
,_/_/-"/ W
-30 dero-
-40 dBm
-50 dBm
-60 dBm
CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
2. 4397003 GHz 7.95 dBm
D2 M1 1 8 kHz -6.40 dB
D3 M1 1 791 2 kHz -6.68 dB
. = 12.05.2021
aborted  INNNNNEEN  we 12052021
Gandini 21044522
MultiView Spectrum -
Ref Level 30.50 dBm  Offset 20.50 dB ® RBW 100 kHz
® Att 10dB  SWT 1.01 ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep
gaidEm D2[ 1 -6.65 dB
10 dBm
e
0 dem - \\\
-10 dBm; M
-20 dem f\/‘/" ¥ \\‘\\/\»\L\
| -30 dem- R e
-40 dBm
-50 dBm
-60 dBm
CF 2.404 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
1 2.403976 GHz 8.33 dBm
D2 M1 1 -470.5 kHz -6.65 dB
D3 M1 1 515.5 kHz -6.95 dB

o 12.05.2021

Aborted 15:40:58
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9.4 20 dB bandwidth

Tested by ..ovvvvvereeiiiiiiee, . |G. Gandini
Testdate.......oocvveeviiiieiiiiieee © [13.05.2021
Test location (stand) ................... . |Laboratory
Reference standards .................. . |[FCC Rules and Regulation; Titles 47 Part. 15.215 (c)

ANSI| C63.10 cl. 7.8.7

Supplementary test set-up -
description ........ccccveeeeeeiiiiiiie, :

Supplementary information......... Do

Acceptance limits

Intentional radiators operating under the alternative provisions to the general emission limits, as contained in
88 15.217 through 15.257 and in subpart E of this part, must be designed to ensure that the 20 dB
bandwidth of the emission, or whatever bandwidth may otherwise be specified in the specific rule section
under which the equipment operates, is contained within the frequency band designated in the rule section
under which the equipment is operated

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)

TRF No. 15-247_DTSCMC Page 69 of 93 Test Report No. R21044501 rev.1.0
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Result
Chip A
Frequency Graphs 20 dB bandwidth Results
(MHz) (kHz2)
2404 G21044509 941,10 Complies
2440 G21044508 941,10 Complies
2479 G21044507 947,10 Complies
Chip B
Frequency Graphs 20 dB bandwidth Results
(MHz) (kHz)
2404 G21044528 944,10 Complies
2440 G21044527 944,10 Complies
2479 G21044526 941,10 Complies
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Graphs
Gandini 21044507

Multiview * Spectrum -

Ref Level 30.50 dBm Offset 20.50 dB ® RBW 10 kHz

® Att 10dB SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep

20 dBm

10 dBm

0 dem

- / \

-20 dBm J

- H My

-40 dBm

WW ' e WA

-60 dBm
CF 2.404 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table

M1 1 2.4042248 GHz 5.51 dBm

D2 M1 1 -701.3 kHz -20.60 dB

D3 M1 1 245.8 kHz -20.78 dB

Aborted  INNNNNNEN Wl 12052021

15:04:44
Gandini 21044508

Multiview * Spectrum -

Ref Level 30.50 dBm Offset 20.50 dB ® RBW 10 kHz

® Att 10dB SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep

20 dem

-701.30 kHZ|

10 dBm

0 dém

- / |

-20 dBm i N

= P My,
e AV VAVNM \JW\V"U ¥

-60 dBm
CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
[ Tvpe |
1 2.4402248 GHz 5.20 dBm
D2 M1 1 -701.3 kHz -20.72 dB
D3 M1 1 239.8 kHz -20.79 dB

Aborted  INNNNRNEN e 12052021

15:07:33
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Gandini 21044509

Multiview = Spectrum
Ref Level 30.50 dBm Offset 20.50 dB ® RBW 10 kHz
® Att 10dB SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep
20 dem 20.62
10 dém
i e e e Tl
-10 dem / T
{
-20 dem f/ [ ¥y
-30 dBm /\/\/\/\/J\J ﬁv\\,\\/\/
— A B
Y, Sl T
[\ S
-60 dem
CF 2.479 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
[ Type |
2.4792248 GHz 4.89 dBm
D2 M1 1 -698.3 kHz -20.62 dB
D3 M1 1 242.8 kHz -20.79 dB
- aborted  INNENNEEN  we 12052021
Gandini 21044526
MultiView = Spectrum -
Ref Level 30.50 dBm Offset 20.50 dB ® RBW 10 kHz
@ Att 10dB SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep 1Pk Max
20 dBm D2[ 1 )
10 dem
0 dem / e L\
-10 dem
o/ %
‘\
-20 dem i A8
-30 dem — i
PUIET T
-60 dem
CF 2.479 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 i 2.4792248 GHz 4.01 dBm
D2 M1 1 -701.3 kHz -20.50 dB
D3 M1 1 239.8 kHz -20.57 dB

Aborted

) 12.05.2021
16:37:46
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Gandini 21044527

Multiview = Spectrum
Ref Level 30.50 dBm Offset 20.50 dB ® RBW 10 kHz
® Att 10dB SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep
2aciBim: -20.53 dBj
10 dém
o dbm MMWW——/L\—M_/\A
-10 dem J/ \/\
{
-20 dem /v/\/ K\\\f
= 4 ”ﬁv\w\/
NV L VV“\/M
-60 dem
CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
[ Type |
2.4402248 GHz 4.38 dBm
D2 M1 1 -701.3 kHz -20.53 dB
D3 M1 1 242.8 kHz -20.72 dB
: © aborted  NNNNNNEEN  we 1202021
Gandini 21044528
MultiView = Spectrum -
Ref Level 30.50 dBm Offset 20.50 dB ® RBW 10 kHz
& Att 10dB SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep
it D2[ 1
10 dem
0dBm Sl \/‘WW_JVMN—JL\H-_./\/‘"\
-10 dem / »\\,
oo/ !
-20 dem / \
T J\%
-40 dBm Py J\/\/\/du ™% 4
W VY ) UWM
-60 dem
CF 2.404 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
1 2.4042248 GHz 4.70 dBm
D2 M1 1 -704.3 kHz -20.97 dB
D3 M1 1 239.8 kHz -20.52 dB

) 12.05.2021
16:54:48

Aborted
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9.5 Band edge

Tested BY ..oooeviiieeiiiiieeeee : |G. Gandini
Testdate......ccoveveeeviieeiieeieee : ]12.05.2021
Test location (stand) ................... . |Laboratory
Reference standards .................. . |FCC Rules and Regulation; Titles 47 Part 15.205, 15.209, 15.247 (d)

ANSI C63.10cl. 11.11.1 and 11.12.1
KDB 558074 D01 DTS Meas Guidance v05r02 cl. 8.7

Supplementary test set-up --
description ........cccceevveeeeiiiiin, :

Supplementary information......... -

Acceptance limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB. Attenuation below the general limits specified in § 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in § 15.209(a) (see § 15.205(c)).

Operation within the band 2400 — 2483,5 MHz

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)
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Result
Chip A
Frequency Bandwidth Graph(s) Results
(MHz)
2404 100 kHz G21044513 2403,141 MHz Complies
2404 1 MHz G21044565 - *
2479 1 MHz G21044570 2482,181 MHz Complies
2479 1 MHz G21044571 - *
*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
Chip B
Frequency Bandwidth Graph(s) Results
(MHz)
2404 100 kHz G21044529 2403,370 MHz Complies
2404 1 MHz G21044579 - *
2479 1 MHz G21044573 2482,256 MHz Complies
2479 1 MHz G21044572 - **

*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
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Graphs

Gandini 21044513

Multiview * Spectrum -

Ref Level 30.50 dBm  Offset 20.50 dB ® RBW 100 kHz

® Att 10dB SWT 1.01 ms VBW 300 kHz Mode Sweep
uency Sweep

M1[1] 9.72 dBm
2.40422600 GHz
20 dém D2[1] -21.28 dB
-859.00 kHz
M1
10 dBm X

[ 1
[
P N

-30 dBm /\/

40 dBm — el
_50 dBm M B kel
-60 dBm
vl1
CF 2.4 GHz 1001 pts 1.0 MHz/ Span 10.0 MHz
12.05.2021
aborted  INNNNRNEN 12002071

Gandini 21044529

Multiview * Spectrum -

Ref Level 30.50 dBm  Offset 20.50 dB ® RBW 100 kHz

® Att 10dB SWT 1.01 ms V¥BW 300 kHz Mode Sweep
1 Frequency Sweep

20 dBm

10 dBm

0 dém

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm W\M,’W\A’VJ
r——— | i

-60 dBm

CF 2.4 GHz 1001 pts 1.0 MHz/ Span 10.0 MHz

12.05.2021
aborted  IHERNNEEN e 5650
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Gandini 21044565

( MultiView -I Receiver @ISpectrum @1 B

Ref Level 77.00 dBuv/m @ RBW 1 MHz
@ Att 10dB ® SWT 100 ms V¥BW 3 MHz Mode Auto Sweep Frequency 2.3975000 GHz
Input 1AC PS On  Notch Off

LN Amplifier TDS Inputl "FCC 209"

1 Frequency Sweep

120 dBpv/m

110 dBpv/m

100 dBpv/m //
90 depv/m /

80 dBpv/m /
77.000 dBpY/m

FCC\FCC15_209 PK|

70 depv/m

WWM e /
60 dBpy/m Y M
c n MNWWMWMWWM ’[/

50 dBpv/m M

40 dBpv/m
30 dBpv/m V1 2.400 GHzl
2.39 GHE 1001 pts 1.5 MHH 2. 405 GHz

—
01062021
T | aborted  NNNRNANN wa O s %

Gandini 21044570

( Multiview --| Receiver Spectrum @l [Z]

Ref Level 77.00 dBuv/m ® RBW 1 MHz
@ Att 10dB ® SWT 100 ms VBW 3 MHz Mode Auto Sweep Frequency 2.4835000 GHz
Input 1AC PSS On  Notch Off
LN Amplifier TDS Inputl "FCC 209"

1 Frequency Sweep

M1[1] 106.88 dBpv/m
2.4786750 GHz
M2[1] [73.49 dBpv/m
2.4821810 GHz

120 dBpv/m

110 dBpv/m L

100 dBpv/m

90 dBp\j/,../
SD'EI;H fim f \

C\FCC15_209 PK 77.000 dBpY/m |

o

70 dBpy/rr

60 dBpym ]
\2\4. AL

Fcovrctis 200 4 2

50 {V/m Y(
el ™ PR

40 dBpv/m

V1 2.483 GHz
|

30 dBpv/m
CF 2.4835 GHz 1001 pts 1.5 MHz/ Span 15.0 MHz

2 Marker Table

Type | Ref | Trc | X-Value | Y-Value | Function |
M1 i 2.478675 GHz 106.88 dBpV/m
M2 i 2.482181 GHz 73.49 dBpV/m
M3 2 2.481492 GHz 52.81 dBpV/m

T T aoer W oe T G e

Function Result |
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Gandini 21044571

(=)

( MultiView -I Receiver @ISpectrum

ez

Ref Level 77.00 dBuv/m @ RBW 1 MHz
@ Att 10dB ® SWT 100 ms V¥BW 3 MHz Mode Auto Sweep
Input 1AC PS On  Notch Off

LN Amplifier TDS Inputl "FCC 209"

1 Frequency Sweep

Frequency 2.4917500 GHz

120 dBpv/m

110 dBpv/m

100 dBpv/m

90 depv/m

80 depv/m

Fcc\Fccis_aog py 77000 dBY

70 depv/m

M hrvant, gy

60 depv/m
Fcovrccis_209 ay

W\MM\WMM
WMM cebtndo M D Pt e, Y. TSI VAP W DT R W VY

A,

L, e yd

50 dBpv/m

PRV

40 dBpv/m

30 dBpv/m

2.4835 GHE 1001 pts 1.65 MHH

25GHZ

] aborted  MMRMRRRAN

15

Gandini 21044572

( Multiview --| Receiver Spectrum @l

Dl 06.2021
. 11:05:58

D 2
e

Ref Level 77.00 dBuv/m ® RBW 1 MHz
@ Att 10dB ® SWT 100 ms VBW 3 MHz Mode Auto Sweep
Input 1AC PSS On  Notch Off

LN Amplifier TDS Inputl "FCC 209"

1 Frequency Sweep

Frequency 2.4917500 GHz

120 dBpv/m

110 dBpv/m

100 dBpY/m

90 depv/m

80 depv/m

Fcc\Fcci5_209 P 77.000 dBpv/m

70 dBpv/m
e0-dBV/n . RS ST SO
FCC\FCCIS—QDQ A M»W'NWJ\NJ‘LA 2, oo il nd A Svanh e My i, A A, oy - A anlle o AL b A, A Aa & Jh A 1 .»\JL I, MR
50 dBpv/m
R PRI A i »
40 depv/m
30 dBpv/m
2.4835 GHz 1001 pts 1.65 Miz/ 2.5 GHz
U; 06. 202!
)il ] aborted " NNNNNNRNN we Ol e G R
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Gandini 21044573

MultiView -I Receiver
Ref Level 77.00 dBuv/m
@ Att 10 dB ® SWT 100 ms
Input 1 AC PS On
LN Amplifier TDS Inputl "FCC 209"
1 Frequency Sweep

@ RBW
VBW
Notch

@I Spectrum

(=)

ez

1 MHz
3 MHz
off

Mode Auto Sweep

Frequency 2.4835000 GHz

Ml[l] 106.96 dBuv/m

120 dBpv/m

2 4793940 GHz

M2[1] [73.40 dBuv/m

110 dBpY/m Ll

pe—

100 dBpv/m

2.4822560 GHz

90 dBpv/m
au/d'gp%

M2

FCC15_909 PR

77.000 dBpY/m S

Pyl

70 dBpv/i

60 dBpym

FCC\FCL15_209 A

.-

wio/cm/pw”.

\M\AM

40 depv/m

30 dBpv/m

V1 2.483 GHz
|

CF 2.4835 GHz

1001 pts

1.5 MHz/

Span 15.0 MHz

2 Marker Table
Type | Ref | Trc |
M1 1
M2 1
M3 2

X-Value
2.479394 GHz
2.482256 GHz
2.481492 GHz

| Y-Value |
106.96 dBpV/m
73.40 dBpV/m
52.42 dBpV/m

Function

Function Result |

j

Gandini 21044579

MultiView | Receiver

Spectru

Ref Level 77.00 dBuv/m @ RBW
@ Att 10dB ® SWT 100 ms VBW
Input 1AC PSS On  Notch

LN Amplifier TDS Inputl "FCC 209"

1 Frequency Sweep

m 5]

I Measuring...

) Dl 06.2021

[ CERERRN ] i

(TR T
e

1 MHz
3 MHz
off

Mode Auto Sweep

Frequency 2.3975000 GHz

120 dBpv/m

110 dBpv/m

100 dBpv/m / N
90 dBpY/m ////

80 dBpY/m 1+

Fcowrccis_zoo py 77000:BN 7

70 depv/m
60 dBpv/m MM”M"V'MW VHA,M
Feoveecis 200, ay ot oottt et B AN /

50 dBpv/m
T WU S [ I U A

40 depv/m

30 dBpv/m V1 2.400 GHZI

2.39 GHz 1001 pts 1.5 MHH 2.405 GHz
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9.6 Fundamental emission output power

Tested by ..ovvvvvereeiiiiiiee, . |G. Gandini
Testdate.......oocvveeviiiieiiiiieee © [12.05.2021
Test location (stand) ................... . |Laboratory
Reference standards .................. . |FCC Rules and Regulation; Titles 47 Part 15.247 (b) (3)

ANSI C63.10cl. 11.9.1.1
KDB 558074 D01 DTS Meas Guidance v05r02 cl. 8.3.1.1

Supplementary test set-up -
description .......cccovvveeeviiiee e :

Acceptance limits
For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1
Watt

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)
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